C

R5E-1184

Spare Parts List

Multiline Central Lubrication Pump
Model 115

LINCOLN-HELIOS GMBH ™ Tochter der McNeil Corporation

Heinrich-Hertz-StraBe - Industriegebiet - Postfach 1263

D-6909 Walldorf - W. Germany - Tel. (06227) 33-1 - Tx 466 088 ! Subsidiary of McNeil Corporation




1.7
1.6

14
13

71
"
9.2
9.1
9
8
15.3
15.5
15.4
15.2
15
15.1




@,




()

Fig. No. Part No. Description
- 500-30000-2 Gear housing sub-assembly
consisting ofitems 1,1.1,1.2,1.3,14,15
(items 1 - 1.4 mounted, item 1.5 lose)
1 313-18570-1 Gear housing
1.1 203-12072-3 Closure plug M22x1.5
1.2 306-17813-1 Sealing washer DIA22.2xDIA27x 1.5
1.3 250-14007-1 Needle bearing DIA15xDIA24x16
(When the pump is dismantled, the inner race of the needle bearing remains attached to the shaft.)
1.4 400-20028-1 Closure disk
1.5 250-14002-1 Self-aligning ball bearing DIA15xDIA35x11
1.6 201-12016-8 Hexagon socket head screw M5x 20
1.7 210-12162-3 Tooth lock washer DIA 5.3
2 219-12226-6 O-ring 170x3 (Standard model) or
219-12228-3 O-ring 170x3 (Model for softener)
3 Worm wheel
309-18164-1 ratio =70 :1
309-18163-1 ratio =35 :1
309-18162-2 ratio = 8.1:1
309-18161-1 ratio = 3.1:1
3.1 201-12018-9 Hexagon socket head screw M6x30
3.2 210-12161-3 Tooth lock washer DIA6.4
- 500-36038-5 Eccentric shaft assembly
consisting of items 4, 4.1, 4.2 and smaller parts
4 312-18566-2 Eccentric shaft 115
4.1 500-30001-1 Catch ring assembly
4.2 211-12164-8 External retaining ring 40x1.75
- 500-30006-1 Support ring 115 assembly
consisting of items 5, 5.1, 5.2
5 313-18571-1 Support ring
5.1 250-14000-6 Grooved ball bearing
5.2 211-12165-5 Internal retaining ring DIA47
5.3 211-12164-6 External retaining ring DIA25
5.4 203-12072-3 Closure plug M22x1.5
5.5 306-17813-1 Sealing washer
5.6 304-17571-1 Filling or return line connector 1/4"" BSP or
304-17574-1 Filling or return line connector 1/2’" BSP
6 219-12226-8 O-ring 186x3.5 (Standard Model) or
219-12228-4 O-ring 186x3.5 (Model for softener)
7 600-25046-2 Pump element with piston DIA6
600-25047-2 Pump element with piston DIA7
71 500-36049-3 Outlet port with check valve
8 Reservoir with lid, hinge and fastener
500-30003-1 volume 61
500-30004-1 volume 10|
500-30151-1 volume 301
9 400-20001-1 Clamping ring
9.1 210-12162-3 Tooth lock washer DIA5.3
9.2 201-12016-6 Hexagon socket head screw M5x15
11 Stirring paddle with scraper
500-30067-2 for reservoir of 61
500-30068-2 for reservoir of 101
500-30155-2 for reservoir of 30 |
13 Fixed paddie
400-20037-3 for reservoir of 61
400-20046-3 for reservoir of 10|
400-20047-3 for reservoir of 30 |
14 500-36039-4 Paddle support assembly
- 500-36038-8 intermediate plate assembly (only model 115 W for softener)
consisting of items 15., 15.1, 15.2, 15.3, 15.4, 15.5.
15 314-18590-1 Intermediate plate (W)
151 306-17857-1 Gasket 130x162x0.5 (W)
15.2 211-12166-2 Internal retaining ring DIA80x2.5 W)
16.3 220-12231-2 Radial seal 60x80x10 W)
15.4 209-12158-1 Plain washer, copper, DIA6.6x10x1 (W)
15.5 201-12018-5 Hexagon socket head screw M6x20 (W)




Fig. No. Part No. Description
16 Drive with free shaft end
16.1 500-30022-1 Shaft assembly, ratio 70:1 or 35:1
16.2 500-30021-1 Shaft assembly, ratio 8.1:1 or 3.1:1
16.3 314-18591-1 Bearing housing
16.4 250-14006-1 Needle bearing DIA15xDIA24x16
(When pump is dismantied, the inner race of the needle bearing remains attached to shaft.)
16.5 220-12249-2 Radial seal 15x30x7
16.6 306-17850-1 Gasket DIA65xDIA105x0.25
16.7 201-12019-1 Hexagon socket head screw M6x35
16.8 210-12162-4 Tooth lock washer DIA6.4
16.9 207-12135-5 Hexagon nut M6
16.10 Worm
309-18111-1 ratio = 3.1:1
309-18112-1 ratio = 8.1:1
309-18114-1 ratio =35 :1
309-18115-1 ratio =70 :1
16.11 215-12187-3 Roll pin 5x28
ratios 70:1 or 35:1
215-12187-2 Roll pin 5x24
ratios 8.1:1 or 3.1:1
16.12 400-20002-1 Spacing ring DIA15.2xDIA20x10.5
ratios 70:1 or 35:1
400-20003-1 Spacing ring DIA15.2xDIA20x12
ratios 8.1:1 or 3.1:1
17 Drive with swinging lever
17.1 500-30020-1 Shaft assembly
17.2 315-18620-1 Flanged housing
17.3 306-17850-1 Gasket DIA65xDIA105x0.25
17.4 219-12225-4 O-ring 59.4x2.8
17.5 201-12019-1 Hexagon socket head screw M6x35
17.6 210-12162-4 Tooth lock washer DIA6.4
17.7 207-12135-5 Hexagon nut M6
17.8 502-36039-1 Ratchet gear assembly
17.9 502-36054-2 Ratchet gear housing with lever rod
17.10 219-12223-7 O-ring 15x2
17.11 400-20005-1 Stop collar DIA15xDIA25x12
17.12 215-12187-2- Roll pin 5x24
17.13 309-18111-1 Worm, ratio 3.1:1
309-18112-1 Worm, ratio 8.1:1
17.14 215-12187-2 Roll pin 5x24
17.15 400-20003-1 Spacing ring DIA15.2xDIA20x12
18 Drive with flanged 3-phase AC motor 0.25 kW
18.1 500-30023-1 Shaft assembly
- 500-36039-2 Flanged housing assembly
consisting of items 18.2, 18.3, 18.4, 18.5
18.2 313-18574-1 Flanged housing
18.3 211-12165-2 Internal retaining ring 30x1.2
18.4 220-12503-1 Radial seal 15x30x10
18.5 306-17850-1 Gasket DIA65xDIA105x0.25
18.6 245-13501-4 Three-phase AC motor, 0.25 kW, 1000 rpm, 220/380 V, 50 Hz
or
245-13507-3 Three-phase AC motor, 0.25 kW, 1000 rpm, 500 V, 50 Hz
18.7 400-20016-1 Screw rod M6
18.8 210-12162-4 Tooth lock washer DIA6.4
18.9 207-12135-5 Hexagon nut M6
18.10 252-14031-3 Coupling, dy = 14,d, = 15
18.11 309-18114-1 Worm, ratio 35:1
309-18115-1 Worm, ratio 70:1
18.12 215-12187-3 Roll pin 5x28
18.13 400-20002-1 Spacing ring DIA15.2xDIA20x10.5




20.1 20.9 20.10 20.11 20.10 20.16
20.2 N 206, , g
0 Ve
20.3 20.12 T
_ 12 1N
20.4 20.13 "
205— 7 209 777 7 ~
20.12 /[ Jl | } \ “
1 o’
20.3 7 o [ ] ] \
20.2 20.7 L
20.14 20.12 | 20.15 20.19 20.18 20.22
20.6 20.12 20.5 20.14 20.6 20.18 20.20 20.21
20.7 /\— | / 20.23
208 iTe o7 RN 20.24
— \20.25
) 20.26
i > 4 = N 20.27
- [ - 20.28
| I 20.29
Fig. No. Part No. Description
20 630-25923-2 Worm gear speed reducer 5:1
20.1 314-18617-1 Housing
20.2 430-21637-1 Bearing housing |
20.3 250-14003-1 Bali bearing
(When mounting, filling notch to inside)
20.4 303-17526-2 Closure plug 1/4’ BSPx8
20.5 215-12187-2 Roll pin 5x24
20.6 211-12166-8 Internal retaining ring 40x1.75
20.7 220-12249-2 Radial seal 15x30x7
20.8 430-21640-2 Shaft DIA15x276
20.9 430-21656-2 Closure plug
20.10 430-21638-2 Bearing housing Il
20.11 309-18110-1 Worm
20.12 219-12224-7 O-ring 40x1.5
20.13 309-18155-1 Worm wheel
20.14 250-14000-2 Grooved ball bearing
20.15 430-21639-2 Shaft DIA15x100
20.16 200-12006-5 Hexagon head screw M6x25
210-12162-4 Tooth lock washer DIA6.4
20.17 215-12187-4 Roll pin 5x30
20.18 201-12018-5 Hexagon socket head screw M6x20
20.19 430-21642-1 Coupling for motor, size 71
20.20 430.21643-1 Flanged housing for motor, size 71
20.21 Not applicable for model 115
20.22 Not applicable for model 115
20.23 201-12018-9 Hexagon socket head screw M6x30
210-12162-4 Tooth lock washer DIA6.4
207-12135-5 Nut M6
20.24 211-12166-6 Internal retaining ring 35x1.5
20.25 400-20002-1 Spacing ring
20.26 214-12174-4 Key 5x5x32
20.27 430-21647-2 Shaft DIA15x175
20.28 250-14000-3 Ball bearing with 2 shields
20.29 430-21648-1 Bearing flange




